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B3 B Company information

Pribgd 7 b1 H PR 7] Zhuhai CosMX Battery Co.,Ltd.
JUAREHET X IR EERIERIE 209 5 (A T HEEERX)

(South Zone, First

ZACRAL Floor, A Work Factory) No.209, Zhufeng Road, Jing'an Town, Doumen District, Zhuhai
e Y g g
Consignor City, Guangdong, P.R.China
13750008077 zhangyi(@cosmx.com WWW.COSMX.com
ity el 5 FUIRA IR 2 W 275 9 24 7] Zhuhai CosMX Power JinWan Subsidiary Co., Ltd.
PRERA T EBX S E B TR S S B B | R, | R
HeE g ey Jzis PUIZE L R, T # Workshop No.1, No.2, No.3 (first, fourth and fifth floors) and
Manufacturer No.5, No.3 Qingwansanlu Road, Qingwan Industry Park, Sanzao Town, Jinwan District,
Zhuhai City, Guangdong, P. R. China
13626998360 shuailingling@wcosmx.com WWW.COSTTIIX.com
kb ik 3 WL IO 7T B 23 ] Zhuhai CosMX Battery Co..Ltd.
et PUARAR BN S T IO RRE RS 209 Y5 (A TEMEL%IX)  (South Zone, First
A A Floor, A Work Factory) No.209, Zhufeng Road, Jing'an Town, Doumen District, Zhuhai
g g
Test lab City, Guangdong, P.R China
13750008077 zhangyi@cosmx.com WWW.COSINX.COm
{5 E Battery information
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Frth {2 L0 ol Y P ¢ e ol R B g
— 6 /0 L LS 103 Brand ”
Rechargeable Li-Polymer -
Battery Pack
] JE AR
g e ,
Type e Original tested type /
PRFR LR (V) 2190 e/ AE B 4300mAh(Typical)/4150mA
Nominal voltage ' Capacity/energy h(Rated)  16.7Wh
; Eilaki oy T N
ﬁ%ﬁ Hj 7L|:iri‘l.¥. l"( I ?/JW E (b ?JJL iﬁif?{ﬁ(g} .
Decine Rechargeable Li-polymer ; /
escription . Li content
single cell battery
J5i & (kg) " AR ORISR Black
0.0550 ;
Mass Appearance plastic film shell
A5 B Test information
4 H=8 A0 4 Ak
ARG5S R2021-10-0032 A2 H A 2021-11-19
Original test report No. Date of test report
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bR 5% 38.3 % UNITEDNATIONS "Recommendations on the  ST/SG/AC.10/11/Rev.6/Ame
Test standard TRANSPORT OF DANGEROUS GOODS" Manual of nd.1
Tests and Criteria 38.3
T.1 R sy T.2 35 & 4k e
Altitude simulation frf Passed Thermal test A Passed
Vibration aft Passed Shock At Passed
T.5 4hEfia g e T.6 H & B
External short cireuit At Passed Crush 7 Hit Passed
T.7 TE7EH B T.8 5l i b, At
Overcharge A Passed Forced discharge 14 Rasisd e !
38.3.3 (D / 383.3(g) /
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¥ 5 B H Sample Picture
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MH49320
ABWM AMTFeRE
Rated)  BUITIRE: GB 31241-2014
rafer lo manual before

sz consulter je manuel d'utilisation avant d'utiliser la batterie g é

Siz sich bitte auf dieses Handbuch bevor Sie die Balterie verwenden,

BkERIEEN.
io not disassemble, crush; or
do nol dispose of infire or water

i

made in China  Assemibl

B2 HIRES SHMT Tl g R

ASUS SERVICE
THAILAND) CO., LTD.

A4S 48 R0 b HE T i)

i tested samples meet the
Coz;clusion requirements of test items of the UNITED NATIONS "Recommendations on the
: TRANSPORT OF DANGEROUS GOODS" Manual of Tests and Criteria
ST/SG/AC.10/11/Rev.6/Amend.] 38.3
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%% % Signature 4 #. = s H <
IR % Title Issued date
fill & LFEIT Vice chief engineer
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